
Effects of Process Operating Conditions 
on Performance and Membrane Fouling in 

Submerged Anaerobic Membrane 
Bioreactors (AnMBRs) 

By 

IMADELDIN MAHMOUD 

A thesis submitted to the faculty of graduate studies of  

Lakehead University 

in partial fulfillment of the requirements for the degree of 

Master of Science in Engineering 

Environmental Engineering 

Lakehead University 

Copyright © Imadeldin Mahmoud 2015 



ii 

Abstract 
 

Submerged anaerobic membrane bioreactor (SAnMBR) technology is 

becoming an attractive alternative for industrial wastewater treatment as it improves 

the biological process while allowing for the recovery of energy through biogas 

production. However, membrane fouling presents one of the main drawbacks of the 
[...]
13.36 ± 1.34 and 12.89 ± 1.58 Kg COD/m3.d respectively and the combined cycle 1 to 3 

OLR was 14.07 ± 1.58 Kg COD/m3.d.   

0 

5 

10 

15 

20 

25 

30 

0 20 40 60 80 100 120 140 

TM
P 

(k
Pa

) 

Time (d) 



78 | P a g e  
 

 

 

Figure 3-16: Variation of organic loading rate (OLR) versus time 

 (Long term operation) 

 

For both cycles one and two of the long term operation in this study, physical 

cleaning of the membrane to remove the gel layer coverage from the membrane surface 

was sufficient to restore the membrane permeability to (437 LMH) 91.6% and (399.7 

LMH) 83.8% of the new membrane (477 LMH) respectively, indicating that gel layer 

formation was the dominant form of fouling. Interestingly, an increasing trend in fouling 

due to pore clogging (organic, inorganic and permanent) was observed from cycle 1 to 3 

of the long term operation as the permeability loss due to pore clogging and/or 

biopolymer adsorption increased from 8.4% in cycle 1 to 16.2% in cycle 2 and 39.71% 

0 20 40 60 80 100 120 140 
6.5 

8.5 

10.5 

12.5 

14.5 

16.5 

18.5 

20.5 

Time (d) 

O
LR

 (k
g 

C
O

D
/m

3.
d)

  



79 | P a g e  
 

in cycle 3. This drop in permeability (8.4%) at the end of cycle 1 and 16.2% at the end of 

cycle 2 caused the drop in flux in cycles 2 & 3 as can be seen in Figure 3-14 and clearly 

demonstrate the increasing importance of the pore clogging (organic, inorganic and 

permanent fouling) throughout the long term operation (cycles 1 to 3). 

These results show that membrane fouling occurs even if the membrane is 

operated at subcritical flux, thus, forcing us to reject the critical flux concept. Similar 

findings were reported by (Li et al., 2013; Le Clech et al 2003a; Jeison and van Lier 

(2007)). 

3.3.2.3 Membrane fouling characterization 

 
At the end of the long term operation, membrane fouling cleaning and 

characterization was performed. The various resistances and corresponding 

permeability have been calculated and the results are illustrated in Fig 3-15 & 3-16. 

Table 3-2 also shows each resistance value and its percent contribution in Rt. Rc 

accounted for 94.88% of the total resistance indicating that the gel layer resistance is 

the dominant fouling mechanism influencing the permeate flux. Rp represented 2.05% of 

the total resistance which is subdivided to (Rorganic = 0.81%, Rinorganic = 1.21% and Rperm 

= 0.02%). The ratio of Rc/ (Rc+Rp) was 97.89% clearly demonstrating the gel layer is 

the main factor influencing the membrane fouling. Although the inorganic fouling 

(Rinorganic) amounted to about 60% of the Rp it is very obvious that the Rp was not 

significant compared to Rc.  



80 | P a g e  
 

 

Figure 3-17: Permeability of the Membrane (LMH/bar) at various conditions. 

            

 
Figure 3-18: Membrane Resistance (m-1) at various conditions. 

Note: (Rp = Rorganic + Rinorganic + Permanent) 
 

Similar results were reported by (Chang and Kim., 2005; Damayanti et al., 2011). 

The permeability for biomass filtration was about 3% of the new membrane and 

477.3 

14.3 

287.6 
342.8 

476.0 

0 

100 

200 

300 

400 

500 

600 

New Membrane Biomass 
Microfiltration  

After removing 
Cake Layer 

After cleaning 
by NaClO 

After  cleaning 
by Citric Acid 

Pe
rm

ea
bi

lit
y 

(L
M

H
/b

ar
) 

0.075E+13 

2.44E+13 
2.31E+13 

0.02E+13 0.03E+13 0.001E+13 
0.E+00 

5.E+12 

1.E+13 

2.E+13 

2.E+13 

3.E+13 

3.E+13 

Rm Rt Rc Rorganic Rinorganic Rperm 

M
em

br
an

e 
re

si
st

an
ce

 (1
/m

) 



81 | P a g e  
 

increased to 60% after gel layer removal which supports the gel layer dominance of the 

membrane fouling. After cleaning the membrane by NaClO the permeability increased 

to about 71.83% and 99.73% of the permeability was recovered following the citric acid 

cleaning. These findings strongly support the less-significance of the pore fouling and 

the prevalence of the gel layer fouling over the other types. We can also conclude that 

the flux decline and TMP increase during the long term operation was mainly controlled 

by the gel layer (loss of 57% of permeability) and pore fouling which contributed to 40% 

loss in permeability and no permanent membrane fouling was developed.  

 
 
 
Table 3-2: Membrane Resistance (m-1) 

     Rp   

Resistance Rt Rm Rc Rorganic Rinorganic Rperm Rc/(Rc+Rp) 

Value 2.44E+13 7.49E+11 2.31E+13 1.97E+11 2.96E+11 5.69E+09   
97.89% Percent %   3.07% 94.88% 0.81% 1.21% 0.02% 

 

3.4 Conclusions 

3.4.1 Short term study 

This short term study examined the effects of MLSS concentrations and sparging 

rates on the critical flux in SAnMBR. The study concluded that both MLSS concentration 

and sparging rate are key factors to be considered for optimisation and effective 

operation of the SAnMBR. The results can be summarized as follows: 



82 | P a g e  
 

 Mixed liquor PSDs remained constant under all sparging rates for all MLTS 

concentrations. 

 Smaller size particles concentration in the supernatant increased with the 

increase in sparging rate for all MLTS concentrations but the impact was 

minimum in the range 10.6 g/L - 15.0 g/L and in the range of 5.7 g/L – 7.7 g/L. 

Similar trends were observed for the supernatant COD   

 MLSS properties remained fairly constant with the exception of the slight 

variations in smaller particles concentration induced by the shear force of the 

sparging rate; however further studies are needed.    

 Both the MLSS concentrations and sparging rates showed significant effect on 

the critical flux. Critical flux increased as the sparging rate increased for all MLSS 

concentrations, but no further increase was noted above (6.0 m3/m2.h) 

 The relationship between the critical flux and MLTS concentration in the range 

5.7 to 10.6 g/L can be approximated by a linear relationship for all the sparging 

intensities tested (the critical flux decreased as MLTS concentrations increased), 

but the critical flux stayed almost flat when MLTS concentration was increased to 

15.0 g/L. This observation can be very beneficial when higher MLSS 

concentrations are desired above 10.6 g/L 

  A critical MLSS concentration range concept similar to the critical flux/aeration 

concept can be proposed based on our results. 

 



83 | P a g e  
 

3.4.2 Long term operation 

The long term operation demonstrated that FS-SAnMBR is a promising 

technology for industrial wastewater treatment. Excellent COD removal efficiency of 

99.78 ± 0.0016% was achieved with low effluent COD concentration of 37.95 ± 27.1 

mg/L at influent COD concentration of 17,235 ± 447 mg/L. However, membrane fouling 

still remains the main hurdle. The FS-SAnMBR was operated at sub-critical flux but 

significant fouling occurred (decreased flux and increased TMP) after six weeks 

operation mainly caused by gel layer formation. Membrane fouling characterization 

confirmed the gel layer formation was the main mechanism of fouling. Fouling due pore 

clogging increased with the operational time; by end of the long term operation it was 

responsible for 40% of permeability loss. Virtually complete recovery of the permeability 

could be obtained by removing cake layer then chemical cleaning for removal of organic 

and inorganic foulants, indicating that the permanent fouling was not important.  

 
 
 
 

3.5 Acknowledgements 

The authors would like to thank the support of Tembec Inc. (Teminscaming, Que) for 

providing the anaerobic seed sludge. The financial support from the Natural Sciences 

and Engineering Research Council of Canada (NSERC) is greatly appreciated. 

 

 



84 | P a g e  
 

3.6 References 

Andreottola, G., & Guglielmi, G. (2003). Critical flux determination in two MBRs for 

municipal wastewater treatment. Proc of IMSTEC, 3, 10-14. 

APHA, 2005. Standard methods for the examination of water and wastewater, 21th 

ed.American Public Health Association (APHA)/American Water Works 

Association (AWWA)/Water Environment Federation (WEF), Washington, DC. 

Bacchin, P., Aimar, P., & Field, R. W. (2006). Critical and sustainable fluxes: theory, 

experiments and applications. Journal of membrane science, 281(1), 42-69. 

Bura, R., Cheung, M., Liao, B., Finlayson, J., Lee, B. C., Droppo, I. G., ... & Liss, S. N. 

(1998). Composition of extracellular polymeric substances in the activated sludge 

floc matrix. Water Science and Technology, 37(4), 325-333. 

Chang, S. (2014) Anaerobic Membrane Bioreactors (AnMBR) for Wastewater 

Treatment. Advances in Chemical Engineering and Science, 4, 56-61.  

Chang, I. S., & Kim, S. N. (2005). Wastewater treatment using membrane filtration—

effect of biosolids concentration on cake resistance. Process Biochemistry, 40(3), 

1307-1314. 

Damayanti A, Ujang Z, Salim M R, Olsson G. The effect of mixed liquor suspended 

solids (MLSS) on biofouling in a hybrid membrane bioreactor for the treatment of 

high concentration organic wastewater. Water science and technology 

2011;63(8):1701-6. 

Espinasse, B., Bacchin, P., & Aimar, P. (2002). On an experimental method to measure 

critical flux in ultrafiltration. Desalination, 146(1), 91-96. 



85 | P a g e  
 

Estrada-Arriaga, E. B., Mijaylova Nacheva, P., & García-Sánchez, L. (2015). Effect of 

Mixed Liquor Volatile Suspended Solids on Membrane Fouling During Short and 

long-term Operation of Membrane Bioreactor. Ingeniería y Ciencia,11(21), 137-

155. 

Field, R.W., Wu, D., Howell, J.A., Gupta, B.B., 1995. Critical flux concept for 

microfiltration fouling. J. Membr. Sci. 100, 259–272. 

Fox, R. A., & Stuckey, D. C. (2015). The effect of sparging rate on transmembrane 

pressure and critical flux in an AnMBR. Journal of environmental 

management, 151, 280-285. 

Huang, Z., Ong, S. L., & Ng, H. Y. (2011). Submerged anaerobic membrane bioreactor 

for low-strength wastewater treatment: effect of HRT and SRT on treatment 

performance and membrane fouling. Water research, 45(2), 705-713. 

Jeison, D., & van Lier, J. B. (2007). Cake formation and consolidation: main factors 

governing the applicable flux in anaerobic submerged membrane bioreactors 

(AnSMBR) treating acidified wastewaters. Separation and Purification 

Technology, 56(1), 71-78 

Kim, J., & DiGiano, F. A. (2006). Defining critical flux in submerged membranes: 

influence of length-distributed flux. Journal of membrane science,280(1), 752-

761. 

Le Clech, P., Jefferson, B., Chang, I. S., & Judd, S. J. (2003a). Critical flux 

determination by the flux-step method in a submerged membrane 

bioreactor.Journal of Membrane Science, 227(1), 81-93. 



86 | P a g e  
 

Le-Clech, P., Jefferson, B., & Judd, S. J. (2003b). Impact of aeration, solids 

concentration and membrane characteristics on the hydraulic performance of a 

membrane bioreactor. Journal of Membrane Science, 218(1), 117-129. 

Li, J., Zhang, X., Cheng, F., & Liu, Y. (2013). New insights into membrane fouling in 

submerged MBR under sub-critical flux condition. Bioresource technology, 137, 

404-408. 

Liao, B.Q., Kraemer, J.T. and Bagley, D.M. (2006) Anaerobic membrane bioreactors: 

Applications and research directions. Critical Reviews in Environmental Science 

and Technology 36(6), 489-530. 

Liao, B. Q., Allen, D. G., Droppo, I. G., Leppard, G. G., & Liss, S. N. (2001). Surface 

properties of sludge and their role in bioflocculation and settleability.Water 

Research, 35(2), 339-350. 

Lin, H., Gao, W., Meng, F., Liao, B. Q., Leung, K. T., Zhao, L., ... & Hong, H. (2012). 

Membrane bioreactors for industrial wastewater treatment: a critical 

review. Critical Reviews in Environmental Science and Technology, 42(7), 677-

740. 

Lin, H., Liao, B. Q., Chen, J., Gao, W., Wang, L., Wang, F., & Lu, X. (2011). New 

insights into membrane fouling in a submerged anaerobic membrane bioreactor 

based on characterization of cake sludge and bulk sludge.Bioresource 

technology, 102(3), 2373-2379. 

Lin, H. J., Xie, K., Mahendran, B., Bagley, D. M., Leung, K. T., Liss, S. N., & Liao, B. Q. 

(2010). Factors affecting sludge cake formation in a submerged anaerobic 

membrane bioreactor. Journal of Membrane Science, 361(1), 126-134. 



87 | P a g e  
 

Lin, H. J., Xie, K., Mahendran, B., Bagley, D. M., Leung, K. T., Liss, S. N., & Liao, B. Q. 

(2009). Sludge properties and their effects on membrane fouling in submerged 

anaerobic membrane bioreactors (SAnMBRs). Water Research,43(15), 3827-

3837. 

Monclus, H., Zacharias, S., Santos, A., Pidou, M., & Judd, S. (2010). Criticality of flux 

and aeration for a hollow fiber membrane bioreactor.Separation Science and 

Technology, 45(7), 956-961. 

Nielsen, P. H., Frølund, B., & Keiding, K. (1996). Changes in the composition of 

extracellular polymeric substances in activated sludge during anaerobic 

storage. Applied microbiology and biotechnology, 44(6), 823-830. 

Pollice, A., Brookes, A., Jefferson, B., & Judd, S. (2005). Sub-critical flux fouling in 

membrane bioreactors—a review of recent literature. Desalination,174(3), 221-

230. 

Robles A, Ruano M V, Garcia Usach F, Ferrer J, García Usach F. Sub-critical filtration 

conditions of commercial hollow-fibre membranes in a submerged anaerobic 

MBR (HF-SAnMBR) system: The effect of gas sparging intensity. Bioresource 

technology 2012;114:247-254. 

Schwarz, A. O., Rittmann, B. E., Crawford, G. V., Klein, A. M., & Daigger, G. T. (2006). 

Critical review on the effects of mixed liquor suspended solids on membrane 

bioreactor operation. Separation science and technology, 41(7), 1489-1511. 

Trussell, R. S., Merlo, R. P., Hermanowicz, S. W., & Jenkins, D. (2007). Influence of 

mixed liquor properties and aeration intensity on membrane fouling in a 



88 | P a g e  
 

submerged membrane bioreactor at high mixed liquor suspended solids 

concentrations. Water research, 41(5), 947-958. 

Vogelaar, J. C. T., Bouwhuis, E., Klapwijk, A., Spanjers, H.,van Lier, J. B., 2002. 

Mesophilic and thermophilic activated sludge post-treatment of paper mill 

process water. Water Research 36, 1869-1879. 

Welander, T., Morin, R.,Nylén, B., 1999. Biological removal of methanol from kraft mill 

condensate. In: TAPPI Proceedings International Environmental Conference. 

Wu Z, Wang Z, Huang S, Mai S, Yang C, Wang X, Zhou Z. Effects of various factors on 

critical flux in submerged membrane bioreactors for municipal wastewater 

treatment. Separation and purification technology 2008;62(1):56-63. 

Xie, K., Lin, H. J., Mahendran, B., Bagley, D. M., Leung, K. T., Liss, S. N., & Liao, B. Q. 

(2010). Performance and fouling characteristics of a submerged anaerobic 

membrane bioreactor for kraft evaporator condensate treatment.Environmental 

technology, 31(5), 511-521. 

Yu, K., Wen, X., Bu, Q., & Xia, H. (2003). Critical flux enhancements with air sparging in 

axial hollow fibers cross-flow microfiltration of biologically treated 

wastewater. Journal of Membrane Science, 224(1), 69-79. 

 

  



89 | P a g e  
 

Chapter 4 : Development of a high-rate submerged anaerobic 
membrane bioreactor (SAnMBR) 

4.1 Introduction 

Due to the global attention to reduce green-house gas emissions and recover 

energy from waste, anaerobic treatment of industrial wastewater has become very 

appealing compared to aerobic wastewater treatment and has been growing rapidly 

(Visvanathan and Abeynayaka (2012); Chong et al., 2012). Conventional high rate 

anaerobic technology for industrial wastewaters treatment, like up-flow anaerobic 

sludge blanket (UASB) and expanded granular sludge bed (EGSB), is a well- 

established technology that has many benefits such as high organic loading rates 

(OLRs), recovery of energy (by production of biogas), low sludge yield and smaller 

bioreactor volume (Dereli et al., 2012). Due to the combination of simple construction 

and a high volumetric treatment capacity, UASB is the most dominant high rate 

anaerobic reactor. In full-scale plants worldwide, the UASB constitutes more than 50% 